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NAME OF SAMPLE: LiFePO4 Battery
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CLIENT: Guangzhou Jieli(VIPOW) New Energy Co., Ltd
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No.: RZUN2020-6510

Page 2 of 13 Pages

Name of samples: LiFePO4 Battery
TR it 44 PR T T R A R

Type/Model:
TS HHE 14500
3,2V 500mAh 1,6Wh

Color: Blue

B S 0

Physical shape:Cylindrical
FEa AR : BTG

Commissioned by: Guangzhou Jieli(VIPOW) New
Energy Co., Ltd
ZATHAL: )M TR BB REVE A BR 22 7

Manufacturer: New
Energy Co., Ltd

I M TS BT RE TR AT PR A W

Guangzhou Jieli(VIPOW)

Commissioner address: 4F, Gate 8, Bldg A,
Xinghuigu Park, No.15-4, Shunxiang Rd, Huadong
Town,Huadu District, GZ, China

ZACEAI R M T AE A X AL AR BT g 2 DU A
BB A ¥R\ ST 4 8%

Manufacturer address: 4F, Gate 8, Bldg A,
Xinghuigu Park, No.15-4, Shunxiang Rd, Huadong
Town,Huadu District, GZ, China

A Rk )M T XA AR B 2 DY B2 A
BHEE AR\ ST 4 4%

Classification of test: Commission Test

RIS ZEHEIa

Quantity of sample: 40 cells
FES R 40 S HLE

Tested according to:
WA FR1E: ST/SG/AC.10/11/Rev.7/Section 38.3

Sample identification:
FERARIRT 5 c1#~c40#

Receiving date:
A HA: 2020-12-21

Means of receiving: Submitted
by commissioner

P AT RALEFE

Completing date:
e H A 2021-01-20

Test item: 7 items
WRTIH: 7 W

Test conclusion:
Ko 458

The LiFePO4 Batteries submitted by Guangzhou Jieli(VIPOW) New Energy Co., Ltd are tested
according to Section 38.3 of the Seventh revised edition of the Manual of Test and Criteria
(ST/SG/AC.10/11/Rev.7/Section 38.3). The test items are full items. The test results comply with the

relevant requirements of the standard.
H PN T B 70 BB RERA R 2w IR A
38.3 WRHATALI, I N eIH, 5L R

BREE GRIGAFRAET ) 28-LABIT IR

Title:
HEAENTR S

Approved by:

Manager
ZH

Reviewed by:

#t fE:

#
N

zhh%ﬁT@, 5

Tested by:

th&mzn.

bR
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RN Pk

FEAROL R AT

The sample’s status is good

Description and illustration of the sample:

Cell Dimensions/ Lt~ @14mmx50mm

Test item
A=

Sample No.
AL L Re]

State
RE

Remark

L

TA~T5

cl#~cH#

at first cycle, in fully charged states

AN 78 R e 4 TS FRES

c6#~c10#

after 25 cycles ending in fully charged
states
55 25 NACE T R SRR 0 5 4 e RUIR

==

FIAN

T.6

cl11#~c15#

at first cycle at 50% of the design
rated capacity
SN T RO A 1 7 L B B
&R 50%

c16#~c20#

after 25 cycles ending at 50% of the
design rated capacity

5% 25 A T H R B T g e Bt
BUE R & 50%

T.8

c21#~c30#

at first cycle, in fully discharged states

AN 78 O e A BB RS

Cc31#~c40#

after 25 cycles ending in fully
discharged states
5% 25 AZE T L H A e A TR

==

AN

Description of the deviation from the standard, if any:

IR A5 RARF B AR AETU UL

Remarks:

HlE:

Throughout this report a comma is used as the decimal separator.

At o DG SACE N

LTC-R-4279-UN38.3-B0
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IR

Photos of Samples and Labels/FE iR A & F

Cell/H1:ts (14500 3,2V 500mAh 1,6Wh)

LTC-R-4279-UN38.3-B0



Ref. No.: RZUN2020-6510 Page 5 of 13 Pages

ST/SG/AC.10/11/Rev.7/Section 38.3

Clause Requirements Result Verdict
=i FRUEELR MR R H e
38.3.4 Procedure/ik% 1 B —
Test T.1: Altitude simulation/iR%¥ T.1: =R

Test cells and batteries shall be stored at a pressure of 11,6kPa or less for at
least six hours at ambient temperature (20+5°C )/ Hf F &5 Fl B 7E J5 B N
20+5°C, KSJEJTAAKT 11,6kpa FIFREE I A7 AT 6 A~/

Requirement/FrifE 25K .

1 Cells and batteries Mass loss limit: <0,2% /F i
JE$1:<0,2%

The samples c1#~c10# :

38.3.4.1 | 2 Open circuit voltage not less than 90%, The No Ieak_age, no venting, P
no disassembly, no

requirement relating to voltage is not applicable ; o
; i rupture and no fire/%% 5~
to test cells and batteries at full discharged CAH~c10# I BE 5 : T IR

states. N s L
RE SRR 565 T B P I ARSI TR 08 T B S 1 ﬁ%igﬁggﬁf A
90 % , L SRANTE ] T 56 45 T 5 R ) R L R RELES The data is shown in
3 No leakage, no venting, no disassembly, no | Taple 1 /4 0% 1
rupture and no fire F&h (R MNGIRWR. oAk
A TR TR A KL R A

Test T.2: Thermal testiR% T.2: & RE

Test cells and batteries are to be stored for/ 1 i 77 ik 46154 F -

1 For small cells and batteries: one temperature cycle: 72+2°C (6h) —40+2°C
(6h) S0 T NSRS ATl — IR FEAE Ay 7242°C(6h) —-4042°C(6h)

For large cells and batteries: one temperature cycle: 72+2°C(12h) —40+2C
(12h) /X T KBRS ATl — IR EIEI N 72+£2°C(12h) —40+2°C(12h)

2 The maximum time interval between test temperature extremes is 30
minutes/ifi 5 4% # f K 8] B 5 18] 79 30min

3 This procedure is to be repeated 10 times/&E & 10 /X {EIF

4 after which all test cells and batteries are to be stored for 24 hours at
ambient temperature (20+5°C)JEMEEH 5, HIBAE 2015 CHI%M T HE 24

E\
38342 | M p

Requirements/#x#E E >R

1 Cells and batteries Mass loss limit; £0,2% /#f
Ji B 15125<0,2% The samples c1#~c10# :

2 Open circuit voltage not less than 90%, The | No leakage, no venting,
requirement relating to voltage is not applicable | no disassembly, no
to test cells and batteries at full discharged | rupture and no fire/%i 5y
states. cl1#~c10# M FE i . KW

R dh 00 T B o0 B SR T I P B g | L BTG A R
90% HH R AE M F e e i i pr s, | BORBAREA KR

3 No leakage, no venting, no disassembly, no | The data is shown in
rupture and no fire Table 1./44 W% 1

FESL CRth) BB . LHER . LMk, Bk
HUUKTEKIRIRE

LTC-R-4279-UN38.3-B0
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause Requirements Result Verdict

By PRHEESR Wi R HIE

Test T.3: Vibration/ AR5 T.3: #&3)

1 Cells and batteries are firmly secured to the platform of the vibration
machine /SRR FE 23 ERs G (WEHD L

2 The vibration: a sinusoidal waveform with a logarithmic sweep between 7Hz
and 200Hz and back to 7Hz traversed in 15 minutes/{kzh PLIEFZ i IE, B
7Hz B4N%E 200Hz, RGP EIE] 7THZ A—MER, —MEFRFES: 15 405k
IR BT A 3%

3 For cells and small batteries: from 7 Hz a peak acceleration of 1gn is
maintained until 18Hz is reached. The amplitude is then maintained at 0,8mm
(1,6mm total excursion) and the frequency increased until a peak acceleration
of 8g, occurs (approximately 50Hz). A peak acceleration of 8g, is then
maintained until the frequency is increased to 200Hz. / % HL Al /N Y By «
M THZ FFE6, A g, IOUEE IE B R AR, ELRIIAF] 18Hz. SR/ KRR R EF
7E 0,8mm CEfife 1,6mm) I ARG IS 2 H I 8g, MIUE(EINEE (CRE)
50Hz) . SRJEIR¥F 89, HIUEAE IR, H2IA N3] 200Hz.

For large batteries: from 7Hz a peak acceleration of 1g, is maintained until
18Hz is reached. The amplitude is then maintained at 0,8mm (1,6mm total
excursion) and the frequency increased until a peak acceleration of 2g, occurs
(approximately 25Hz). A peak acceleration of 2g, is then maintained until the
38.3.4.3 | frequency is increased to 200Hz. / X T KA efijth: M 7Hz FFiG, LA 1g, FOIE(E =
IR E R AR, BHFIAH 18Hz. REHREHREFE 0,8mm (& W
1,6mm) Jf HAZSE I E S I 29, FEE IR (R 25Hz) o ARG IRFF
20, AR NI FE, B 3AA3 %) 200Hz.

4 This cycle repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting position of the cell. One of the directions of vibration
must be perpendicular to the terminal face. /PAHRES) 1 i —AN J7 [a) 0 47 3 B
R, XA RS A=A E AR BRI [ B 12 2, BANTT1E 3 AN
I, 39 /i,

Requirements/t5 1 %5k

1 Cells and batteries Mass loss limit: <0,2% /F£
i 4R %<0, 2% The samples c1#~c10# :

No leakage, no venting,

2 Open circuit voltage not less than 90%, The \
requirement relating to voltage is not applicable | "© dlsassemft_)ly,gﬁmr;(;
to test cells and batteries at full discharged | "UPture and no ge/ T
states. Cl1#~c10# I FE 5 . &N

P B 06 TP B 0 G T B | Ty JEEE G TRETES K

90 % , L SR ANIE ] T 56 43 T 58 R F R LR RELES The data is shown in
3 No leakage, no venting, no disassembly, no .

rupture and no fire Table 1./40# M4 1

FEfL CHIB) RITGIRM . B L. Tk
RUSTHE KGR HIRAE

LTC-R-4279-UN38.3-B0
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ST/SG/AC.10/11/Rev.7/Section 38.3

Verdict
HE

Result

Wi R

Clause

By

Requirements

PRHEER

Test T.4: Shock/iRH: T.4: phifi

1 Test cells and batteries shall be secured to the testing machine/ L% & )5
ZR[E 78 AR RS HL R FELBAE (i () A O A 2R T
2 Each cell shall be subjected to a half-sine shock of peak acceleration of 150
gn and pulse duration of 6 milliseconds. Large cells may be subjected to a
half-sine shock of peak acceleration of 50g, and pulse duration of 11
milliseconds. / XF4&EANHES LAEAE A 1509, A 1E5Z A nis BE i oy, kb 44k 6
=R, KBRS AIZ Z B K IE B 50gn FIBKIRHRFEERT ] 11 AP 12 5%
o
Small batteries shall be subjected to a half-sine shock of peak acceleration of
100850
mass
6 milliseconds, large batteries shall be subjected to a half-sine of peak

30000
mass

1509, (or Acceleration(gn)= ( J , which is smaller) and pulse duration of

acceleration of 50g, (or Acceleration(g,)= ( j which is smaller) and

pulse duration of 11 milliseconds/X} &A™ Hith LLEAE A 1509, (55 (100850)
mass

MDD B R R, T 6 8, KIS Bk

R 50g, (15 /(30000} M RS SEIT ] 11 Z5RD [ A0
mass

o

3 Each cell or battery shall be subjected to three shocks in the positive
direction followed by three shocks in the negative direction of three mutually
perpendicular mounting positions of the cell or battery for a total of 18 shocks/
A LB B FL Y L Z0E = AN A R L FLB 22 A T AL TR T R 252 = IR
BB RIT A3 =y, BILE% 18 kihifi.

38.3.4.4

Requirements/fifk 22K - - The samples c1#~c10# :
1 Cells and batteries Mass loss limit: <0,2% /£ .
i R 46 <0,2% Acceleration= 1509,

No leakage, no venting,
no disassembly, no
rupture and no fire/%i 5 N
C1#~C10#E‘J*$ntllj:
WEEAE ik E= 150gn
TR THS. L@

2 Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable
to test cells and batteries at full discharged
states.

B 1k 56 T 6 H T AN T 1 6 T H S
90 % , IL SR ANE F - 56 4858 H A L IR HRLES

3 No leakage, no venting, no disassembly, no
rupture and no fire

FEfh CHIB) RGN G k. ok
UL THE KR R A

gi‘ TR UL R T K

The data is shown in
Table 1./%04 W2 1

LTC-R-4279-UN38.3-B0
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause

By

Requirements Result

PRHEER Wi R

Verdict
HE

38.3.4.5

Test T.5: External Short Circuit/ iR} T.5 : S ER&TEG

1 The cell or battery to be tested shall be heated for a period of time
necessary to reach a homogeneous stabilized temperature 57+4°C/#H it
B i BRI B AR T AE 57+4°C

2 The cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0,1 ohm at 57+4°C, This short circuit condition
is continued for at least one hour after the cell or battery external case
temperature has returned to 57+4°C/LHE L IE AR /NT 0,1Q 1 L FH A1 2%
BT, FEMIIANRIEEKE ) 57+4°C 2 Ja tRFFEBOIRE 1 /NI BLE,

3 The cell or battery must be observed for a further six hours for the test to be
concluded,

1% FL AR B R Yl DA AT — 2D L8R 6 AN /ININF A R T 4 1R

Requirements/Fr i E K :
During the test and within six hours after test ,the | The samples c1#~c10# :
cells or batteries no disassembly, no
R RSP RZE 6 AN/, BRI | rupture and no fire/4i 5 N
FE i cl#~c10# 1) FE i« G
1. External temperature not exceed 170°C T TR KT E K
Sh IR B 170°C £ | |
2. No disassembly, no rupture and no fire. The dat”a is shown in
. Table 1./%#E W4 1
TR, ToRERATCE KGR

LTC-R-4279-UN38.3-B0
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause

By

Requirements Result

PRHEER Wi R

Verdict
HE

38.3.4.6

Test T.6: Impact / Crush / % T.6: /5 E

p

Impact (applicable to cylindrical cells not less than 18mm in diameter) /

fiidy GEHTEARA/NT 18 Z KA R i)

1 This test sample cell or component cell is to be placed on a flat smooth
surface/ K1 B i FH F) RO BICR & 1 L T — AP HED6 I (0 -F i

2 A 15,8 mm diameter bar is to be placed across the center of the sample, A
9,1kg mass is to be dropped from a height of 61+2,5¢cm onto the sample./}%—
HAEN 15,8mm HAGEMN B R B h R RCE fE, ¥ —EN 9,1kg KA
M 61£2,5¢cm 1115 £ 7% A i o

3 The test sample is to be impacted with its longitudinal axis parallel to the flat
surface and perpendicular to the longitudinal axis of the 15,8 mm = 0,1mm
diameter curved surface lying across the center of the test sample. Each
sample is to be subjected to only a single impact. / #5325 FIAFE, HhN 5
SR AT I S RORE A O I AR 15,840,1 220K 4 il F2 11 1) A il 2
He B—MRAERZRZ .

Requirements/f 3K :

1 Cells external temperature not exceed 170°C.H
U8 B FEL T PR Bt v R TR P AN IS 170°C

2 No disassembly, no fire within six hours of this -
test

RN G 6 NN, HSHEER S S M
TR T E KM KE

N/A

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells
less than 18mm in diameter)

[ $5 e GEH T, 83, i/ ER/NT 18 Z X EAHTE
1)

1 A cell or component cell is to be crushed between two flat surfaces. The
crushing is to be gradual with a speed of approximately 1,5 cm/s at the first
point of contact. The crushing is to be continued until the first of the three
options below is reached. / ¥ HiLith BT fF FLIBTBHE AP T A 55 e, B0
FEZHEINN, AR — MRl EREBERZ Y 1,6 BOR/AD . HERFFELitsy, B
FIHILLF =FifEdl 2z —:

(a) The applied force reaches 13 kN + 0,78 kN. / jiti Jll[¥) 775 5] 13kN+0,78kN
(b) The voltage of the cell drops by at least 100 mV,/Fth () HL & R FE %70 100
EN

(c) The cell is deformed by 50% or more of its original thickness./H 145 21X i
GRIEE ) 50% LA I

2. A prismatic or pouch cell shall be crushed by applying the force to the
widest side. A button/coin cell shall be crushed by applying the force on its flat
surfaces. For cylindrical cells, the crush force shall be applied perpendicular to
the longitudinal axis. /1% B2 Ha it 7 A fie B 10— T it i £ 410/ T 2 L
Yt 2 MNP HE R TRt I o A T I D5 0l L ) 7 e L

. ST
Requirements/frif: 2K . The samples c11#~c20#:

1 Cells external temperature not exceed 170°C.H1 no disassembly and no
4‘4:‘3\ N 3 E—,é.—‘ N=] 3 A ° . : (
; lﬁzoEﬁdfsﬁaEgsBZr?fﬁ/ﬂou}ﬂ%g vﬁ%rii si1x7go(ijrs of this fire/%i 5 79 c11#~C20#H)
test ’ We LMk KR

WUGLEUG 6 NN 2Py, SRR AR | 1o STe s 2 N
AR KR KL : L

LTC-R-4279-UN38.3-B0
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause Requirements Result Verdict

By PRHEESR Wi R HIE

Test T.7: Overcharge/idH T.7: EEFxH

1 The charge current shall be twice the manufacturer’s recommended
maximum continuous charge current/LL 2 {3 il i | HE 72 1 B K RS2 78 B HL i ot
FF it 78

2 The minimum voltage of the test shall be as follows/4< iR 46 F /N HLE WL K 3¢

a) When the manufacturer's recommended
charge voltage is not more than 18V, the
minimum voltage of the test shall be the lesser of
two times the maximum charge voltage of the
battery or 22V/ G R ZHEFF 1 70 oL HL R AN
18V, ARG 1 fe /) 70 L S ML | 05 E B K 7
H, FL S R 5 B 22V R IR INE

b) When the manufacturer's recommended
38.3.4.7 | charge voltage is more than 18V, the minimum - N/A
voltage of the test shall be 1,2 times the
maximum charge voltage/ U3 FHEFEI FE HEH
I 18V, A5 i) e 78 B R R N 2 ) bR
E BN TS LRI Y 1,2 £

3 Tests are to be conducted at ambient
temperature 20+5°C, The duration of the test
shall be 24 hours/20£5°C [ EGIRE R, R EE
4R 24 /N

Requirements/Frf E 3K :

No disassembly and no fire within seven days of
this test -

I FE fh A P AR S 7 R, MR
THE KNG KL

Test T.8: Forced discharge/iR%: T.8: 3& |

Each cell shall be forced discharged at ambient temperature by connecting it
in series with a 12 V D.C. power supply at an initial current equal to the
maximum discharge current specified by the manufacturer,

2025C IRSIR L T, A EAA LR 12V B BRI DTSR A,
LI AL IR SR A4S B FE IR FRR N G ] 45 58 1R e R H LA

The specified discharge current is to be obtained by connecting a resistive
load of the appropriate size and rating in series with the test cell. Each cell
shall be forced discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere)

Fi 7€ B TR R A T B R AE TR FE S B s RN D R SRR RS, A
RS iR A TR RS ) /NN AU B BR AWIAR IR (228

Requirements/FriE E 5K : The samples c21#~c40#:

. , I no disassembly and no
No disassembly and no fire within seven days of fire/ % 2 ) c21#~cA0# [

38.3.4.8

this test y

B AR EE I
WU R R 7 R, SRR | g R
T KGR The data is shown in

Table 3./8t W3 3

LTC-R-4279-UN38.3-B0
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Table1: T1~T5/ % 1. ik 1~iA%: 5

Test T.5:
Mass ocv Teiti;iiaﬁ‘iIS;?de Test T.2: Thermal test/ Test T.3: Vibration/ Test T.4: Shock/ Shgi'(ttecrir;ghit/
Sample | prior to | prior to SR8 T 1. PR R T.2: BERE RY% T.3: #&3h WK T.4: sy RY T.5 FH30
No. |test/iR | test ik s SR
His | AR | RETE
" fﬁ(g;\ %(V) Mass loss(%) C?:t?c?e Mass loss(%) C?:t?c?e Mass loss(%) C?:t?c?e Mass loss(%) C?:t?c?e Temp. (C)
TR R i [¢) T & 4 [¢) iR [ T & 4 [ vE °
iR AR (%) I H (%) iR AR (%) I H (%) AR (%) I H (%) iR AR (%) T L (%) IiE (C)
cl1# 16,582 3,399 0,000 98,59 0,012 99,25 0,000 100,00 0,000 100,00 118,8
c2# 16,680 3,413 0,000 98,39 0,005 98,96 0,000 100,00 0,000 100,00 128,8
c3# 16,609 3,399 0,000 98,47 0,006 99,34 0,000 100,00 0,000 100,00 114,6
c4# 16,625 3,360 0,000 99,14 0,006 99,67 0,000 100,00 0,000 100,00 124,2
c5# 16,537 3,403 0,000 98,44 0,006 99,28 0,000 100,00 0,000 100,00 120,4
c6# 16,788 3,425 0,000 99,04 0,005 98,94 0,000 100,00 0,000 100,00 121,5
cr# 16,760 3,384 0,000 99,02 0,005 99,25 0,000 100,00 0,000 100,00 119,9
c8# 16,755 3,388 0,000 99,17 0,011 98,96 0,000 100,00 0,000 100,00 123,6
co# 16,628 3,397 0,000 98,76 0,006 99,20 0,000 100,00 0,000 100,00 125,1
c10# 16,634 3,389 0,000 99,23 0,006 98,93 0,000 100,00 0,000 100,00 130,1

LTC-R-4279-UN38.3-B0
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Table2: Crush /3 2:35 )%

Sample No. c11# 124 c13# c14# c15# c16# c17# c18# c1o# c20#
Test T.6: FE i
Crush/iR%; | OCV prior to test /
P 3295 | 3,295 | 3206 | 3296 | 3293 | 3295 | 3288 | 3279 | 3207 | 3275
T6: ¥ [E WRIEHTHE (V)
Temp. (C) 21,2 21,9 19,2 18,2 18,8 20,5 22,3 21,8 20,6 19,9
T (C)
Table 3: Forced discharge / % 3. #& il H
Sagpiego' c21# 224 c23# c24# c25¢ c26H# 27 c28t c20H c30#
Test T.8: ocv F|]’iuor to test
Forced v Pr 2903 | 2973 | 2944 | 2944 | 2982 | 2956 | 2,887 | 2,950 | 2,987 | 2,966
) [ SIS R (V)
discharge Sample No
A% T.8: np'e No- c31# 324 c33# c34# c35# c36# c37# c38# c39# cAoH
1‘? an g
e OCYV prior to test
A 2038 | 2878 | 2899 | 2933 | 2940 | 2944 | 2978 | 2955 | 2939 | 2,946
| R BHT HE (V)

LTC-R-4279-UN38.3-B0
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= I
Important

Lo i oA I 57 B & o 2K
The test report is invalid without the official stamp of CVC.

2. RERRT=PHFEE, AFEHHEHARE .
Nobody is allowed to photocopy or partly photocopy this test report
without written permission of CVC.

3. AikEHLHAEN . BN LRI N4 TR
The test report is invalid without the signatures of Ratifier, Reviewer
and Testing engineer.

4. BAREIRBTICR .

The test report is invalid if altered,

5. XTRMAR A A A NI EIR S 22 H A R A A e il A SR H
Objections to the test report must be submitted to CVC within 15
days,

6. AR O E AR DT
The test report is valid for the tested samples only.

7. FIEEPORIRATEAE”, PR, PRRAEL,
“NIAFTR G .

As for the Verdict, - means “no need for judgement’, “P” means
“pass” ; “F” means “fail” and “N/A” means “not applicable”.
IR CMA BREHT Rl B FIZ5 R BRI B2 o 125 0.2 o **

“The test data and test results given in this test report should only be used for purposes of
scientific research, teaching and internal quality control when the CMA symbol is not presented.

o sk JURAET M REEEOT R KIERE M 35
JURAE TN R XD AR B 179 5 Fm R R D Ak

Address: No.3, Tiantai 1st Road, Kaitai Avenue, Science City, Guangzhou,
Guangdong, China.
Building D, BASIGO INTELLIGENT, No.179, Guangpu East Road,
Huangpu District, Guangzhou, P. R. China.

H  15(Tel): 020 32293888

f&  F(FAX): 020 32293889

HE B 4 tg (Post Code): 510663

E-mail: office@cvc.org.cn

http://www.cvc.org.cn
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